
SEWERAGE & WATER BOARD SEWERAGE & WATER BOARD 
OF NEW ORLEANS, LOUISIANA

Report on Operations for 2009p p

BRUNO & TERVALON

JULIEN ENGINEERING AND CONSULTING



MISSION STATEMENT

To be one of the best and most respected suppliers of sewer, water,
and drainage services in the south-central United States

by providing quality, reliable, and cost effective services to 
our Customers while maintaining g

fair and ethical treatment of our well-trained and 
highly motivated employees.

OUR VALUES

Open, honest communication
Trust and respect for each other 

Offering and encouraging education and opportunity to employees
Fostering enthusiasm among employees through example of the managers/supervisorsg g y g g
[...]
Departments in order to fund operating expenses.  As of December 31, 2009, the Water 

Department had borrowed approximately $21,398,000 from the Sewerage Department.  As of the 

issue date of this report, the Water Department has reimbursed the Sewerage Department 

$5,000,000. 

 

Drainage Department 
Summary of 2009 Operations 

Total revenues received from all sources including interest income and two-mill ad 

valorem tax receipts totaled $38,377,827 in 2009, a decrease of approximately 11 percent from 

$43,075,847 reported for the same sources in 2008.  Total operation and maintenance expenses 

increased about 15.5 percent from $28,491,530 in 2008 to $32,917,502 in 2009.  After adding 

claims reflecting a credit of $513,360 and debt service payments of $2,195,589, a balance of 

$3,778,096 was available for capital related expenditures in 2009. 

 

Ability to Finance Future Operations and Proposed Improvements 

An analysis of financial operations projected for the Drainage Department for the period 

2010 through 2014 is summarized in Table 31 of the report.  Revenue from the three-mill, six-

mill, and nine-mill ad valorem taxes may be used for operating expenses, debt service, and 

capital expenditures.   

The analysis indicates that current revenue sources are adequate to meet operation and 

maintenance expenses and total debt service on the existing 1998 and 2002 bond issues for each 

year of the study period; however, current revenue sources are not adequate to fund the capital 

projects.  As shown on Line 27 of Table 31, either the existing millages need to be rolled 

forward to the maximum authorized amounts or $436,300,000 of capital projects will need to be 

deferred until a funding source can be identified.   



Sewerage and Water Board of New Orleans  Introduction 
 

 
 10  

The Water Department has borrowed funds from the Sewerage and Drainage 

Departments in order to fund operating expenses.  As of December 31, 2009, the Water 

Department had borrowed approximately $7,436,000 from the Drainage Department.  As of the 

issue date of this report, the Drainage Department has not received any reimbursed from the 

Water Department. 

 

Other Findings 
The Board operates a power plant at the Carrollton Water Purification Plant which 

provides power for the water purification process as well backup power in the event that 

commercial power fails or becomes unavailable.  The Board’s analysis of power purchased and 

produced is shown in the supplemental section of the 2009 Comprehensive Annual Financial 

Report.  In 2009, approximately 80.9 million kilowatt hour (kWh) of power was purchased and 

37.7 million kWh of power was generated. 

On a unit cost basis, the average cost of purchased power has decreased over the past five 

years from about 15.3¢ per kWh in 2005 to about 14.1¢ per kWh in 2009.  During the same 

period, the Board’s unit cost for generated power has decreased from about 43.2¢ per kWh to 

about 31¢ per kWh.  The cost of Board generated power is almost 2.2 times higher than that of 

purchased power.  The cost of fuel to generate power in 2009 amounted to approximately 28.2¢ 

per kWh. 



Sewerage and Water Board of New Orleans  Introduction 
 

 
 11  

In conducting our analyses and in forming an option of the projection of future 

operations summarized in this report, Black & Veatch has made certain assumptions with respect 

to conditions, events, and circumstances that may occur in the future.  The methodology utilized 

by Black & Veatch in performing the analysis follows generally accepted practices for such 

projections.  Such assumptions and methodologies are summarized in this report and are 

reasonable and appropriate for the purpose for which they are used.  While Black & Veatch 

believes the assumptions are reasonable and the projection methodology valid, actual results may 

differ materially from those projected, as influenced by the conditions, events, and circumstances 

that actually occur. 

Subject to the limitations set forth herein, this report is based on information not within 

the control of Black & Veatch.  Black & Veatch has not been requested to make an independent 

analysis, to verify the information provided to us, or to render independent judgment of the 

validity of information provided by others.  As such, Black & Veatch cannot, and does not, 

guarantee the accuracy thereof to the extent that such information, data, or opinions were based 

on information provided by others. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 12  

Facilities Evaluation 

Operation, Maintenance, and Reconstruction 
 

This section summarizes the findings of the onsite inspections of the Sewage and Water 

Board of New Orleans (Board) facilities conducted by the Black & Veatch and Julien 

Engineering team (team) from March 1, to March 5, 2010.  Site visits were conducted at the 

water and wastewater treatment plants, Carrollton power plant facilities, Central Yard facilities, 

and a majority of the aboveground water, sewer and drainage facilities to evaluate their condition 

and operating capabilities.  Interviews were conducted with management and supervisory level 

Board personnel to assess the current status of the operations of the various facilities. 

 

Introduction 
The Operations Division of the Board is comprised of four departments: Water 

Purification, Sewage Treatment, Water Pumping and Power, and Drainage and Sewage 

Pumping.   

The Carrollton and Algiers Water Purification Plants (WWP) are operated by the Board, 

and purify raw water from the Mississippi River and supply potable water to the City’s residents.  

The Carrollton plant currently purifies approximately 140 million gallons per day (mgd) of water 

for the East Bank of Orleans Parish.  The Algiers plant, which serves the predominantly 

residential West Bank portion of the parish, purifies roughly 11 mgd of water.  The treated water 

from the two plants is pumped through approximately 1,610 miles of mains to the service 

connections within the City.   

The Board also has two sewage treatment plants, one on the East Bank and one on the 

West Bank.  The West Bank Sewage Treatment Plant has a treatment capacity of 20 mgd (dry 

weather) and serves the West Bank community of New Orleans.  The East Bank Sewage 

Treatment Plant has a treatment capacity of 122 mgd (dry weather) and treats sewage from the 

East Bank community.  Both plants were built in the 1970s and have been upgraded or expanded 

to increase reliability or meet growing population demands within the community.  The plants 

are currently operated and maintained by Veolia Water. 

These collection system receives flow from gravity collection systems consisting of 

many miles of lateral sewers, trunk sewers, and 84 electrically operated pump stations.  Sewage 

is conveyed to the two treatment plants through a force main system.  Sewage Pumping Stations 

(SPS) A and D on the East Bank, and SPS C on the West Bank, are attended stations.  SPS A 

houses a supervisory control and data acquisition (SCADA) system that will monitor the 

operation of all other sewage stations. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 13  

The Board also has responsibility for operating and maintaining the 24 major drainage 

pumping stations in New Orleans.  The majority of those stations are manned 24 hours a day, 7 

days a week.  Each station has multiple pumps which activate automatically in response to 

increasing water levels.  Personnel monitor these pumps and the many miles of drainage canals 

on a regular basis.   

The 25-cycle power plant operated by the Board provides power for portions of the water 

purification plant and approximately 60 percent of the drainage pumps.  The following sections 

summarize each operation department within the Board. 

 

Staffing Issues 
The Board has maintained staffing levels in alignment with current customer levels.  

However, there are still vacancies in several departments reflecting pre-Katrina customer levels, 

as well as a shortage of qualified, skilled personnel in the region.  These shortages are reflected 

within the more technical departments such as engineering, mechanical maintenance, electrical 

maintenance, and operations. 

The Board has suspended the domicile policy, which required Board employees to live in 

the City of New Orleans.  This action will allow personnel hired by the Board to live outside city 

limits, as well as permit the Board to recruit from a wider base, providing employees with a 

greater sense of stability.  The City Council initially waived the domicile policy for a period of 

three years in 2005, but the Council decided in 2008 to waive the policy for an additional three 

years.  The policy is set to expire in 2011.  Many departments continue to actively recruit from 

local college campuses, career job fairs, and trade schools to fill vacancies.  

 

Water Purification Plants 
The Water Purification Superintendent accompanied the Black & Veatch team on the 

facility tours.  The Carrollton and Algiers Water Purification Plants are currently operational and 

are producing water which meets the Federal Drinking Water Standards.  Treatment systems at 

both plants are operational and functioning well and continue to produce water for the East and 

West Banks. 

The staffing levels at the water purification plants have been able to consistently produce 

finished water that complies with regulations and meets the needs of the service population.  

However, the Board is facing the industry wide problem of an aging workforce and, there is a 

need to hire and train operators in the next 5 years to provide for future sustainability of plant 

operations.  The plant is in the process of hiring utility service workers to begin addressing those 

long-term needs. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 14  

Carrollton Water Purification Plant 
The Carrollton plant, which has a design capacity of 232 mgd, is treating approximately 

140 mgd of water for the East Bank of Orleans Parish.  The water treatment process at the plant 

consists of flocculation with a polymer and ferric sulfate, followed by pH adjustment with lime.  

The flocculated particles are allowed to settle in two sedimentation basins; the settled solids are 

removed from the sedimentation basins by traveling mechanical rakes and discharged to the 

Mississippi River.   

The clarified water is disinfected by adding free chlorine.  Anhydrous ammonia is then 

added to aid the formation of chloramines for residual disinfection.  Additional settling time and 

disinfection contact time are allowed in the secondary settling basins.  The clarified water is also 

treated with sodium hexametaphosphate for calcium sequestration and hydrofluorosilicic acid for 

fluoride addition.  Filtration is the final step in the treatment process, where the water is filtered 

through rapid sand filters.  Finished water from the plant is pumped out to the service areas. 

 

      

Figure 1. Carrollton Water Purification Plant 

 

As a result of the leaks in the water distribution system, the Carrollton plant is currently 

treating approximately 140 mgd of water in spite of serving only 80 percent of the pre-Katrina 

population.  Chemical costs have stabilized over the past year.  At present, the Board is feeding 

all chemicals at appropriate dosages and maintaining chemical storage at each site. 

Leaks in the distribution network are a source of persistent problems in maintaining 

adequate pressure in the distribution system.  Normal system pressure is 70 pounds per square 

inch (psi), but has been limited to 65 psi to control the loss of water through leaks in the 

distribution system.  The water delivery pressure has been consistent throughout the last year. 

Improvements completed during 2009 at the plant are as follows: 

 The G3 basin has been undergoing rehabilitation and was expected to be place back in 

service in 2008; however, equipment problems with the flocculator have hampered 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 15  

efforts to return the basin to service.  Additional resources will need to be spent to 

correct equipment issues and place the basin back in service. 

 Design of a new disinfection storage and feed facility, complete with a second chlorine 

and ammonia addition point for an emergency chlorine addition point.  The project 

started construction in early 2010. 

Maintenance and/or improvement projects the Board has planned on existing facilities 

include: 

 Investigation and mitigation of a hydraulic leak between Sedimentation Basin L4 and 

Chlorine Contact Basin C5.  Currently, L4 and C5 are out of service pending completion 

of work on those basins. 

 A second sludge line to the river is approximately 65 percent designed, but awaiting 

funding.  This second sludge line will add redundancy and flexibility to the operations. 

 A SCADA system is to be installed at the plant to control and monitor chemical feed and 

raw water pumping. 

 Headloss pressure cells are to be added to the filters to monitor pressure loss through the 

filters.  Currently, approximately 10 percent of the filters have been retrofitted with 

headloss pressure cells. 

 Repairs to the L4 flocculation equipment and mono-rake system are almost complete. 

 Repairs need to be completed on the chemical feed building pending FEMA funding. 

 Resumption of the filter rehabilitation program and replacement of the filter backwash 

pumps.  Both activities are hampered due to limited funds.   

 

Algiers Water Purification Plant 
The Algiers plant has a design capacity of 40 mgd.  The treatment process at the plant is 

similar to that at the Carrollton facility, utilizing the same chemicals with a slightly modified 

application scheme in the upflow clarifiers.  Currently, the plant is treating approximately 11 

mgd of water and is serving the predominantly residential West Bank portion of the Parish. 
 

 

             

The facility has commissioned a new sodium hypochlorite generation system within the 

last year; however, the system is experiencing equipment and controls issues.  These problems 

should be rectified by the end of the warranty period.  Other improvements needed or ongoing at 

the plant include the following: 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 16  

 The SCADA system is out of service and is impacting monitoring capabilities at the 

plant.  Planned improvements to this system are on hold due to insufficient funding. 

 The ferric system will be moved from the River Intake Station to the plant site.  

Currently, the containment area has been built for the chemical storage tanks, and there 

is a temporary pumping system onsite.  This work is on hold until funding is available. 

 One of the finish water tanks has been cleaned, disinfected, and placed back in service.  

The second tank also requires cleaning. 

 The two EIMCO clarifiers need to be refurbished.  One of the clarifiers is currently out 

of service, and is undergoing minor infrastructure repairs. 

Water Quality Laboratory at the Carrollton Plant 
The water quality laboratory conducts daily analyses of river water quality and purified 

water.  Water samples from the distribution network are also analyzed regularly.  The lab 

continues to meet the mandated analytical requirements of the water plants and is certified by the 

Louisiana Department of Health and Hospitals for analysis of coliform bacteria. 

In addition to coliform analysis, the lab collects samples for protozoan analysis.  Other 

regular analyses include hardness, turbidity, fluoride, ammonia, pH, alkalinity, and chlorine 

residual at different stages of treatment.  The solids are analyzed for total suspended solids and 

total dissolved solids concentrations.  River water and finished water samples are analyzed for 

volatile organic compounds.  

The lab continues to maintain its involvement in the Early Warning Organics 

Contamination Detection System (EWOCDS) run by the State DEQ; however, several upstream 

stations have been unreliable, and the State of Louisiana has under-funded the program.  

Monitoring stations connected by telecommunications notify DEQ if any of the 60 listed 

pollutants are detected in the river water samples.  The DEQ disseminates the information to the 

program participants, allowing an early warning of possible problems.  The EWOCDS 

equipment is maintained at all participating locations by the DEQ; the program participants 

provide manpower to collect and run the samples.   

The laboratory is currently staffed with one microbiologist, three chemists, and four 

technicians.  The laboratory is in need of an additional microbiologist to fully staff the lab on 

order to accommodate the typical amount of work performed.  

 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 17  

Water Pumping and Power 
The primary function of the Water Pumping and Power Department is steam production 

and the generation of 25 hertz power.  The facilities at the Carrollton power plant include three 

steam turbines and one gas turbine, for a total theoretical capacity of 61 megawatts (MW).  The 

steam required for the turbines is generated in the five original boilers and a new boiler, which 

was commissioned last year, for a total capacity of 650,000 pounds of steam per hour. 

The generating station at the Algiers facility is capable of generating 60 cycle power 

using diesel generators.  The facility can generate enough power to support operations at the 

Algiers plant and one drainage pumping station.  The station is also capable of performing a 

frequency change from 25 cycle power supplied from the Carrollton power plant to 60 cycle 

power. 

The total capacity of the Carrollton power plant is presently 43 MW, down from its 61 

MW design capacity.  Turbine 4 was repaired following hurricane Katrina, but has since been 

de-rated, and is to only be used during emergencies. 

 

 

Figure 2. Turbine 4 

 

A major improvement at the Carrollton power plant includes installation of a new 200 psi 

high pressure natural gas line to supply fuel for the new 15 MW 60-cycle generator.  Entergy 

shall complete installation of the new natural gas line by the end of 2010.  The Corps of 

Engineers (Corps) is installing a new generator to supplement the current commercial power 

available from Entergy and to offer power redundancy and continued service in the event of a 

commercial power loss due to storms, hurricanes, etc.  The generator will serve the plant, raw 

water intake stations, and provide additional drainage station capacity.  This project is currently 

under construction.  Two steam-driven distribution pumps are located at the power plant.  One is 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 18  

in the process of being reconditioned, and the other is scheduled to be reconditioned, pending 

approval of funding by FEMA. 

Storm-proofing projects in the area, including the power buildings by the Corps, are 

currently under design.  The improvements for the power buildings include reinforcing the walls 

and roofing systems.  A berm is being designed to protect the power plant and other critical plant 

assets during a flood event.  The contact to build the berm is scheduled to be awarded in late 

2010.  The project will be completed by the end of 2011. 

One pump at the New River Station has been reconditioned, but all three pumps are 

presently in service.  An engineering consultant performed a study on the Old River Station and 

concluded that the pumps are in need of reconditioning and the inlet to the plant needs to be 

cleaned, as debris has blocked most of the intake to the water pumps.  The consultant also 

indicated that valves at both the Old and New River Stations are in need of repair. 

All water intake and effluent pumping stations are currently operational.  Typically, the 

Claiborne Pumping Station, consisting of four water distribution pumps and two steam driven 

turbine pumps, are adequate for pumping, with two pumps at the Panola Station serving as a 

backup.  

Additional hurricane damage related work primarily includes valve replacement, 

electrical components, and controls related items for the Water Pumping and Power division.  

The Water Pumping and Power Department has 76 employees, with 43 vacancies.  Power for 

continued operations of the water, drainage, and sewage systems requires staffing 24 hours per 

day, 7 days a week.  This has required staff to work additional hours.  

 

Sewage Treatment Plants 
The team, accompanied by the plant superintendent, visited both the East Bank and West 

Bank Wastewater Treatment Plants (WTP).  Operations and maintenance of both plants has been 

contracted to Veolia Water.  Currently, there is not a representative from the Board to oversee 

the contractor operator.  Both wastewater treatment plants were operational at the time of the site 

visits and were meeting the discharge limits according to the treatment plant personnel.   

 

East Bank Wastewater Treatment Plant 
The East Bank WTP has a treatment capacity of 122 mgd (dry weather).  The plant is 

currently receiving approximately 95 mgd of flow, which is 5 percent less than the amount of 

flow received in 2007 due to the efforts of inflow and infiltration mitigation by the Board.  The 

treatment facilities at the plant include bar screens, grit removal, pure oxygen activated sludge 

system, final clarification, and disinfection.  The solids generated during sewage treatment are 

thickened, dewatered in belt filter presses, and incinerated.  The Board shall be installing a 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 19  

sludge dryer as an alternative sludge treatment system to supplement the fluid bed incinerator 

(FBI). 

The following list summarizes the findings at the East Bank Wastewater Treatment Plant: 

 The plant is well maintained and has a state-of-the-art SCADA system to control and 

monitor the plant. 

 The Board should assign an employee to work with the contract operator and review 

their operations on a routine basis. 

 The plant has experienced damage to structures and equipment from salt water due to the 

hurricane.  Most equipment has been repaired and is operational.  The final clarifiers 

show corrosion to the skimmer arms caused by salt water.  Three of the final clarifiers 

have been rehabilitated and three more are to be rehabilitated this year.  The last clarifier 

will be completed in 2011.  This work is funded by the Board. 

 The new belt filter press is installed and operational.  The FBI is back in service for use 

in solids disposal.  A sludge dryer will supplement solids disposal and will be designed 

and bid in 2010. 

 A waste heat recovery system for the FBI has been evaluated.  It is expected that 950 kW 

of power will be produced from a turbine generator, with annual cost savings of 

$750,000 to $1 million.  This project has been placed on hold pending funding. 

 The oxygen generation system has been purchased and will be installed in approximately 

12 months.  Oxygen is currently trucked in at significant cost; the new oxygen plant will 

reduce the cost of oxygen to the plant.  The plant uses approximately 30 tons of oxygen a 

day. 

 A new 4 MW generator has been purchased to power the effluent pumps in the event of a 

power outage.  Currently, the building to house the generator is in the design stage and is 

expected to be bid in mid 2010. 

 In 2010, the Board will be bidding a project to raise the height of the berm (barrier) that 

protects the plant from flooding.  This project, with an estimated cost of $30 million, will 

be reimbursed by FEMA. 

 A new Administration Building is to be designed and constructed onsite. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 20  

 

 

Figure 3. New Belt Press 

 

 Additional diesel tanks and a biodiesel tank are to be constructed onsite to support the 

new generator and FBI.  The use of biodiesel will provide a cost savings to the Board, as 

the biodiesel is $1 per gallon cheaper than regular diesel. 

 The ash from the FBI has been approved for industrial use as a supplement to filler in 

cement or soil amendment. 

 There is evidence of rain water penetrating the building in the effluent pump Electrical 

Room.  The plant superintendent indicated this was only a problem during strong winds 

and rain. 

At present, the influent TSS and BOD concentration are approximately 130 milligrams 

per liter (mg/L) and 95 mg/L, respectively.  These concentrations are significantly lower than 

normal, which is likely the result of a significant increase in the amount of inflow and infiltration 

in the collection system requiring treatment at the plant.  Effluent quality has been adequate over 

the last year; the plant experienced one permit violation last year.  The permit violation was 

related to fecal coliform, in which the daily limit was exceeded on one day.  It is believed the 

violation was caused by a sample line which had frozen and insufficient flushing of the line prior 

to sampling that day. 

 

West Bank Wastewater Treatment Plant 
The West Bank facility has a treatment capacity of 20 mgd (dry weather).  Currently, the 

plant is receiving approximately 10.5 mgd flow.  The West Bank treatment facility consists of 

bar screens, primary clarifiers, trickling filters, final clarifiers, and disinfection.  Primary and 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 21  

secondary solids are co-thickened in a gravity thickener and hauled to the East Bank facility for 

further dewatering at the belt filter presses.  A summary of findings for the West Bank treatment 

plant follows below: 

 A new Solids Treatment Building and belt filter press are currently at 30 percent level of 

design for the plant; however, the project is on hold due to funding limitations. 

 A new sodium hypochlorite system, including tanks and pumps, is at 65 percent level of 

design; however, the project is on hold due to funding limitations. 

 The drainage pumps were replaced. 

 

 

 

Figure 4. Site Drainage Pumps 

 

 Two of three aerated grit system blowers were out of service at the time of the 

inspections, but maintenance staff indicated they would be back in service within 

a few days. 

The monthly average TSS and BOD influent concentration are approximately 150 mg/L 

and 120 mg/L, respectively.  Treatment at the plant is exceptional for a trickling filter plant, as 

the monthly average effluent TSS and BOD concentration has been approximately 12 mg/L and 

10 mg/L, respectively. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 22  

Sewage and Drainage Pumping Stations 
The team visited 82 out of the 84 sewage pumping stations and 23 of the 24 major 

drainage pumping stations.  A summary of these sewage pumping and drainage pumping stations 

visited by the team is included in the Appendix. 

All drainage stations are near full pumping capacity.  The construction of the Dwyer 

Drainage Pumping Station at Downman Road and Dwyer Road in eastern New Orleans will be 

completed by the end of 2010.  Since the 2009 evaluation, mitigation improvements have not 

been performed to drainage stations that would minimize the damage caused by future flood 

events comparable to Hurricane Katrina.  Overall, the East and West Bank stations are in good 

operating condition.  Pump repair at these stations is a normal element of operation and should 

not be attributed to lack of recovery from the past flood. 

The rehabilitation of the sewage pumping stations (SPS) has yielded measurable 

progress.  In past years, the rehabilitation of storm damaged stations was stalled in the planning 

process.  This year, the construction of two elevated SPS stations replacing two flood damaged 

sub-surface stations was the start of many planned rehabilitation projects.  Michoud SPS at 

14201 Michoud Boulevard is complete and fully operational as of November 2009.  The Lamb 

SPS located at 6450 Morrison Road is currently under construction and should be completed by 

the end of 2010.  These new stations are examples of the repairs taken by the board to alleviate 

future interruptions in service.  Although the repair of these two stations represents a small 

portion of the work to be done, when combined with the 62 other SPS currently in the bid 

process, next year should yield considerably greater improvements of the damaged SPS. 

The use of portable pumps has decreased significantly when compared to the 2009 

facilities evaluation.  The vast majority of SPS which presently use the temporary pumps are can 

type stations, where motors and electrical components are vulnerable to flood damage.  Repairs 

to several SPS housing the motors above ground have been made, while only one subsurface 

station, Lakewood South, is in the process of being repaired.  Excluding normal repair and 

required maintenance, the West Bank SPS are in the same condition recorded during 2009 

facilities evaluation. 

 

Facility Maintenance 
The Facility Maintenance Division provides major electrical and mechanical 

maintenance for all Board facilities throughout the System, except the Veolia Water operated 

wastewater treatment plants.  The Facility Maintenance Division has the specialized equipment 

and technology to maintain the plant process equipment, drainage pumping stations, sewage 

pump stations, power generation equipment, and water meter servicing.  Automated lathes and 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 23  

mills provide the ability to fabricate parts when replacement parts are excessively expensive or 

no longer available due to equipment vintage.      

While the Facility Maintenance Division is well equipped, the lack of an adequate 

number of trained personnel has hampered the ability of the division to perform in-house repairs.  

The Facility Maintenance Division has 128 authorized positions; however, only 62 positions are 

currently staffed, with most of the highly skilled areas remaining vacant.  Overtime is necessary 

to compensate for the limited work force, and more work is being contracted out to contractors 

than previously.  The division is currently facing a situation where they do not have enough 

personnel to adequately supervise or oversee contractors.  The division is actively recruiting at 

job fairs and trade schools to hire additional workers. 

 

Engineering 
The Engineering Division includes Mechanical Engineering, Electrical Engineering, 

Civil Engineering, Construction Administration and Inspection, and Networks Engineering.  The 

division administers major contracts throughout the City and coordinates with other agencies for 

the design and construction activities impacting Board maintained facilities.  There is a critical 

shortage of licensed Professional Engineers at this time. 

Following is the status of some of the contracts administered through the Engineering 

Division: 

 Contracts issued for repairing roofs of non-critical facilities.  (Note:  This is being 

administered by the Operations Division.) 

 The design for a second sludge line to the Mississippi River is approximately 65 percent 

designed, but awaiting funding. 

 Review of design for a sodium hypochlorite storage and pumping system at the 